
1/12  

                     

           

                                                                                                  
 

 

 

                                                     
 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  

EASY                 DIFFICULT 

 

 



2/12  

 



3/12  

 



4/12  

 



5/12  

 

     KING BED 
 

 

  PARTS  

1                     2                               3                  4 

 

 

  

                                      
 
HEADBOARD                                HEADBOARD LEGS L/R                  STRETCHER                FOOTBOARD 
       1pc                                                             2pcs                                   1pc                                     1pc 
 

      5                     6                        7                  8 
 
 
 
 
 
 
 
 
 
 
 
 
 
METAL LEGS                                     SIDE RAILS                                         SLATS                                       SUPPORT SLATS 
    2pcs                                                   2pcs                                                  5pcs                                               10pcs                 

 

 

 

 
 

 

 

   

 



6/12  

 
 HARDWARE  

 
1 .ASSEMBLY HEADBOARD 
 

  A                               B                           C                             D 
 
 
 
 
 

  

 
ALLEN WRENCH 

 1pc 

 
BOLT 5/16” 1 3/4" 

8pcs 

 
LOCKWASHER 5/16” 

8pcs 

 
FLAT WASHER 5/16” x 19mm 

8pcs 
 
2 .ASSEMBLY FOOTBOARD 
 

  E                               F                            G                             H 
 
 
 
 
 

   

 
ALLEN WRENCH 

 1pc 

 
BOLT 5/16” 1 " 

4pcs 

 
LOCKWASHER 5/16” 

4pcs 

 
FLAT WASHER 5/16” x 19mm 

4pcs 
 
3 .ASSEMBLY SIDE RAILS 
 

   I                               J                            K                             L 
 
 
 
 
 

   

 
OPEN WRENCH 

 1pc 

 
NUT 5/16”  

8pcs 

 
CURVED WASHER 

5/16” 
8pcs 

 
BOLT 5/16” x 3” 

8pcs 
 

  
M 
 
 
 
 
 
 

 
WOOD SCREWS  

 10pcs 

 

 

 

 

 

 

 

   



7/12  

EXPLODED VIEW 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 



8/12  

   packed in 3 cases 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 

 

  
  

 

 



9/12  

ASSEMBLY INSTRUCTIONS  

 
1 . Part #1 x 1pc 
      Part 2# x 2pcs 
     Hardware # A x 1pc 
     Hardware # B x 6pcs 
     Hardware # C x 6pcs 
     Hardware # D x 6pcs 

 
 
  
 
 
 
 
 
 
 
2 . Part #1 x 1pc 
      Part 2# x 2pcs 
      Part 3# x 1 pc 
     Hardware # A x 1pc 
     Hardware # B x 2pcs 
     Hardware # C x 2pcs 
     Hardware # D x 2pcs 

 
 
 
 
 
 

Attach the Headboard Legs 
(#2) to the Headboard (#1). 
Secure by using Bolt (#B) with 
Lock Washer (#C) and Flat 
washer (#D) Allen wrench(#A). 

 

 

 

 

Attach the Stretcher  (#3) to 
the Legs (#2). Secure by 
using Bolt (#B) with Lock 
Washer (#C) and Flat washer 
(#D) Allen wrench(#A). 



10/12  

ASSEMBLY INSTRUCTIONS   
3. Part # 4 x  1pc  

          Part # 5 x 2pcs 
          Hardware # E x 1pc 
          Hardware # F x 4pcs 
          Hardware # G x 4pcs 
          Hardware # H x 4pcs 

 
       
       

 
 
 
 
 

4 .Headboard x 1pc 
     Footboard x  1pc 
     Part # 6 x 2pcs 
     Hardware # I x 1pc 
     Hardware # J x 8pcs 
     Hardware # K x 8pcs 
     Hardware # L x 8pcs 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

Attach the Metal Legs (#5) to 
the Footboard (#4). Secure by 
using Bolt (#F) with Lock 
Washer (#G) and Flat washer 
(#H). Allen wrench(#E). 

 

 

 

Screw the Bolt (L) into HB & FB. 
Align the bolts with the holes in the 
end of side rails and attach the side 
rails to HB & FB using half moon 
washers (#K) and nuts (#J).Then use a 
hex wrench (#I ) to tighten all the nuts. 
 



11/12  

 
 

 
ASSEMBLY INSTRUCTIONS  

          
4 .Headboard x 1pc 
     Footboard x  1pc 
     Part # 6 x 2pcs 
     Part # 7 x 5pcs 
     Part # 8 x 10pcs 
     Hardware # M x 10pcs 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Attach Support Slat (#8) to the Slat (#7 ) Rotating 
tightly and attach Slats(#7) to the Side rails (6) 
using wood screws (#M). 

 

 

 



12/12  

 ASSEMBLY INSTRUCTIONS

 

 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



1/8  

 

 
 

 

                

                                                                            
 

 

 

 

 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

EASY                 DIFFICULT 

 



2/8  

 



3/8  

 



4/8  

 



5/8  

 

     NIGHTSTAND W / USB A&C 

 
 

  PARTS  

1                              2                                            
 
 
 
 
 
 
 
 

                  

                 NIGHTSTAND                      
1 pc.                                               

                   

                      METAL LEGS               

                        4pcs           

           . 
  
 

 HARDWARE  

A                              B                         C                                        
 
  

 
 

. 

ALLEN WRENCH                                  BOLTØ 5/16”x 1”                LOCK WASHER  Ø5/16” 

             1pc                                                         8pcs                                       8pcs 

      D                         E                     
. 

 
 
 
  
F LAT WASHER Ø5/16” x 19MM                              ANTITIP KIT  
           8pcs                                                                    1pc 
           
 

 

 

 

  

              

 
             

 
 

 



6/8  

                         ASSEMBLY INSTRUCTIONS  

 
1 . Part #1 x 1pc 
     Part 2# x 4pcs 
     Hardware # A x 1pc 
     Hardware # B x 8pcs 
     Hardware # C x 8pcs 
     Hardware # D x 8pcs 
 
 
 
 

 

 

 

Take the leg box out of the drawer 

Align the Metal Legs (#2) to the bottom 
Nightstand (#1). Secure by using Bolt 
(#B) with Lock Washer(#C) and Flat 
washer (#D) Allen wrench(#A). 



7/8  

ASSEMBLY INSTRUCTIONS  

          
       
      2. Hardware #E x 1set 

 
 

 

Use anti-tip kit to secure Nightstand to the wall. 
 

WALL

 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

8/8 



1/11  

                      

                                                   

                                                                               
 

 

 

 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

EASY                 DIFFICULT 

 



2/11  

 



3/11  

 



4/11  

 



5/11  

 

     DRESSER & MIRROR 
 

 

  PARTS  

1              2              3                4                 5                         
 
 
 
 
 

    

  

 

                               

 
           . 

  
 

 HARDWARE  

A                     B         C                 D                    E                              
 
  

 
 

. 

          
 
 
 

              F                  G                           H                     I F 
 
 
 
 
 

 

 

              

 

           

   

 

   
  

DRESSER 
     1pc 

METAL LEGS 
     4pcs 

CENTER LEG 
      1pc 

MIRROR 
    1pc 

MIRROR SUPPORT RAILS 
           2pcs 

ANTITIP KIT 
1pc 

FLAT WASHER  Ø 5/16 “x19MM 
    8pcs 

 

LOCK WASHER Ø 5/16 “     
8pcs 

BOLTØ 5/16” x 1”       
8pcs 

ALLEN WRENCH     
1pc 

ALLEN WRENCH     
1pc 

BOLT Ø 1/4” x 1 1/2”       
8pcs 

LOCK WASHER Ø 1/4 “     
8pcs 

FLAT WASHER  Ø 1/4 “x19MM 
    8pcs 

 

 
 

 
 

 



6/11  

EXPLODED VIEW 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

359

118

359

 

40

359

118

359

40

40
25

916

 



7/11  

     packed in 2 cases 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 

 
 

  

 



8/11  

ASSEMBLY INSTRUCTIONS  

 
1 . Part #1 x 1pc 
     Part 2# x 4pcs 
     Part 3# x 1pc 
     Hardware # A x 1pc 
     Hardware # B x 8pcs 
     Hardware # C x 8pcs 
     Hardware # D x 8pcs 
 
 
 
 

 

Take the leg box out 
of the drawer 

 

Align the Metal Legs (#2) , Center leg (#3)  to the 
bottom Dresser (#1). Secure by using Bolt (#B) with 
Lock Washer (#C) and Flat washer (#D) Allen 
wrench(#A). 



9/11  

ASSEMBLY INSTRUCTIONS  

          
       
  2. Part #1 x 1pc 
       Part 2# x 4pcs 
       Part 3# x 1pc 
       Part 4# x 1pc 
       Part 5# x  2pcs 
       Hardware # F x 1pc 
       Hardware # G x 8pcs 
       Hardware # H x 8pcs 
       Hardware # I  x 8pcs 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

Attach the Mirror(#4 )and Mirror Supports Rail (#5)  to top Dresser  (#1) . 
Secure by using Bolt (#G) with Lock Washer (#H) and Flat washer (#I) 
Allen wrench(#F). 



10/11  

ASSEMBLY INSTRUCTIONS  

3. Hardware # E x 1pc 
 
 
 
 
 
 
 

 

Use anti-tip kit to secure Dresser to the wall. 
 

 

 

WALL

 



 

7/7 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

11/11 


	79008-Serie_King_Bed_Assembly_Instruction.pdf (p.1-13)
	79008-Serie_Nightstand_Assembly_Instruction.pdf (p.14-21)
	79008-Serie_Dresser_With_Mirror_Assembly_Instruction.pdf (p.22-32)

